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TEEC . METCMELECTISST 201011/ T 220241 O Sea 587
Job Order No.: ) ' avivtl/ 7 Report Nou:
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Mqi?acies Cabies, ' Date of Issue:
B
' ’ ; 1323 ot 23.02.2011
I 1347 dt. 03.03.2011
Frus wr eEe Rew/identification Mark of Sample :  ¥T8¢H TEIV Request No.: MC/IMSME
Y /Date : 22.52.2011%

issued tor Mis,

MIRACLE CABLES

T RT GUETUT/ Test Reguired : T F BN /Material Details:

Type Test As Per : I8684 -1830 (Reaffirmed 2008} FRLS PVC insujated & unsheathed single core cable waith

Specification for PVC insulated cabie for working flexible copper conduclor of size 2.5 mm™ |, Voitage grace
- 5 : aAnnY Ok 0 .

voltage upio and inciuding 1100 Volts and !;»;3 vV, Category 1 C2, _—

o o slour © Grey -

Smoke Densily Test as per ASTMD 2843 LOIGU b 25 mirs

HH T TEoT & AR e AR : areaew gione frogol

Sr. Ne. Name of the Test Standard Specification Actual Sample Resulis Remarks
1 Manufacturer’s Manufacturer shall be identified :
. Identification {oi17) throughout the “MIRACLE CABLES”  Satisfaciory
;' jength of the cable by name or 2.50 SQMM FRLS
trade mark peing 850/1100vV
printed/embossed/ indented on printed
ihe cable.
2 Packing and marking | The cable shall be either wound
{ch.18) on regis or drums 5
or supplied in coils packed and | ;
labeled with the foliowing | |
| information. ' .; ,
a) | Reference to indian Standard | Label not E
Manufacturer's name | prand - | supplied with
b} | name or frade mark | the cable
Type of cable & voltage grade | ’
c) | Number of cores | |
. Nomina! cross-sectiona! area of ';

Lconductor .
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(€102 & 10.3)

¢ Cuerali dimensicns
1

- Sr. No. Mame of the Test Standard Specification Actual Sample Results Remarks
« & | Cable code
s Colpur of cors {in case of single
f} per;\a
g} | Length of cable on the resl
a -
ﬁ;pmx imate gross mass
wﬂw of manufacture
iy Year of manufaciure
i
3 Seneral Construction = e Flexibie copper conductor
of cable of size 2.5 mm™ with grey
core PVC insulation e
appiied by exirusion.
4 insulation
aj  Application (cl.10.4) Should be as per CLL 16 4 Aspercl10.4 Satisfactory
b} | Coredentification Red/Black/Yeilow/Blus/ Grey Satisfaciory
Yhite/Grey/Green
5 Conductor
{cl4, % & 15}
2; | 1} Conductor Solid/ Standed / Flexible Flexibie
i3 Flexibiit uiass 1/2/5/8 Class & Satisfactory
s::; Dia. of wire (.28 mm Max. .17
W) No. of wires { Min }
By Annealing Test
{for Copper ) (Before Shouid have 2 minimum
stranding; elongation of 13.6%
2} | Tensile Test
{ for Aluminium after
stranding ) Grade | Jensiieswengte L. hA&
O | Upto and inciuding 100N/mm°
Hy Above 100 uplo and
including 150 Nimm
Hs | above 150 Nimm
&3 Wra;:«pmﬁ Test
dor  Alummmium  after
stranding NA ;
Test conducted as per The wire shouid notf creak.
Part 3 of 1S 10810,
e} | Resistance Test
Conducior Resistance 7.98 chmfkm max. 7.534 Satisfactory
a?. 20° Cfor ohm/km
8 Dimensions
@) | Thickness of insulation 0.83 mm Satisfactory

£.88

Satisfactory
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Name of the Test

HIEE i&:§§§

Standard Specification

| greaaE i

Actual Sample Resalts

feaely

Remarks

H

PHYSICAL TESTS ON WSLL;&T!GN AMD SHEATH

(LI5S

g} | Without Ageing
Insuiation ‘ . .
Tensile strength 12.5 Nimm®  min 18.48 Nimm®
Satisfactory
Eiongation st bresk 354 %
by . After Ageing in sir oven |
nsulation |
Tensile strength 125 Nimm™  min 18,80 Nimm
Variation { % ) +20/25% max -0.85% Satisfactory
Ciongation 2t break (%) 180 % /125 % min 381%
R & atisfactory
Variation (%) +20/35%  max + 0,88 % Satisfactory
o3 | Loss of mass in air over. X
Insulation 2 mgfom max 0.44 mg fem® Satisfactory
dy | Shrinkage Test
Insulation 4% max 15 % Satisfactory
2y Hot deformation '{est
Depth of ingentatio
Insulation 50 % max 24 % Satisfactory
f1 | Heat shock Test
insulation There should be no sign of No sign of crack or scale
crack or scaie on the abserved Satefaciory
sample
2 INSULATION
RESISTANCE TEST
¢ CL sf‘.) '2 }?
8.4
a; 387 Megohm.Km min 88.435 Megohm. Km

. e
0.037 Megohm km. min

Satisfactory

Yolume Resistivily

Ty 2 RAL
[Gltsrasiasy it

Ohm-cm Min

gy | at27°C 1x 107
(b) | At maximum temperature | 1x 10"
8 HIGH VOLTAGE TEST
a) | Al room temperature Snoul
{CL 1830 for #

243x10"

Chm-cm

181x10”
Chme-om

Satisfactory

ithstand 3 &KV lrms)
minutes for each

;

Withstood the test
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{Reguirement As per party's
SDQ"‘.*: Tluf“

: e ?‘m Name of the Test Standard Specification Actual Sample Results Remarks
o) ""‘am:e;*immers' » Tést Ay *;-tage of 3KV {ms) is Withstood the tast Satisfactory
{C118.2) a1 80°C appiied between conductors
5 AL Tesl ang w ai&r This voltage raised
t0 8§ KV {rms) in len seconds
’ and held for & minuies shou
withstand
the fest,
suld withstend 1.2 KY OC
iy DC Test fcf 240 hours without Withstood the test Satisfactory
breakdown
14 FLAMABILITY TEST
{C1L16. 5} griod of buming 80 seg. ! sec.
max
Satisfaciory
Unaffected portion 80 mm 3587 mm
min.
R OXYGEN INDEX TEST
{CL18.8}
Test conducted as per a} Tne oxvgen index shali not Above 32 Satisfactory
15:10810(P-58)-1988 be less than 29
b} There shouid be no any No any unusual Satisfaciory
unusual behaviour observed behaviour chserved
during the tes!
12 TEMPERATURE INDEX
TEST {T1 1813}
Test conducted 28 per The temperature index shouid Above 300°C Satisfactory
I5:108B10{P-84)-1588 e 250°C 2t oxygen index of
21
13 TEST FOR HALOGEN
ACID GAS EVALUATION
{CL 189 The HCL evoived should not
Test conducied as per excesd 20 percant by weight. 4.1 % Szatisfactory
15:10810{P-553-1088
14 SMIOKE DENSITY TEST
w31 &% per Smokea density rating
ASTM D 2843-89 80 % max. 52.14 % Satisfactory
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